SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG052917-01B

LTE Band 5/5MHz
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Spectrum
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 811.27311 MHz -58.45 dBm -45.45 dB 30.000 MHz 815.000 MHz 100.000 kHz 814.80385 MHz -58.66 dBm -45,66 dB
860,000 MHz 1.000 GHz 100.000 kHz 983.42657 MHz =-57.49 dBm -44,40 dB 860,000 MHz 1,000 GHz 100.000 kHz 951.25874 MHz -57.71 dBm -44,71 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.68908 GHz -47.12 dBm -34.12 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.48788 GHz -47.28 dBm -34.28 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.90776 GHz -43.07 dBm -30.07 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.93476 GHz -43,06 dBm -30.06 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.00300 GHz -43.76 dBm -30.76 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.99100 GHz -43,74 dém -30.74 d&
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 628.45952 MHz -58.54 dBm -45.54 dB 30.000 MHz 815.000 MHz 100.000 kHz 809.31159 MHz -58.51 dBm -45.51 dB
860,000 MHz 1.000 GHz 100.000 kHz 993.49650 MHz -57.69 dBm -44,60 dB 860,000 MHz 1,000 GHz 100.000 kHz 935.31469 MHz -57.75 dBm -44,75 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.47038 GHz -47.34 dBm -34.34 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.49338 GHz -47.17 dBm -34.17 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98675 GHz -43.00 dBm -30.09 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.94076 GHz -42,93 dBm -29,93 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.98550 GHz -43.83 dBm -30.83 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.98300 GHz -43.70 dBm -30.70 dB
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LTE Band 5/ 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 804.99625 MHz -58.57 dBm -45.57 dB 30.000 MHz 815.000 MHz 100.000 kHz B06.95777 MHz -58.34 dBm -45,34 dB
860,000 MHz 1.000 GHz 100.000 kHz 932.79720 MHz -57.57 dBm -44,57 dB 860,000 MHz 1,000 GHz 100.000 kHz 972.09790 MHz -57.62 dBm -44.62 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.51437 GHz -47.25 dBm -34.25 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.94976 GHz -47.33 dBm -34.33 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.94776 GHz -43.11 dBm -30.11 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.88876 GHz -43,02 dBm -30.02 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.92000 GHz -43.88 dBm -30.88 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.00400 GHz -43.58 dBm -30.58 dB
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Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.10 dB Mode Auto Sweep

Spectrum

Ref Level 0,00 dBm
SGL Count 100/100

Offset 11.10 dB

Mode Auto Sweep

@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit rtm-k PARS
10 ddpe_SPURIOUS LINE ABS PABS .10 ddnE_$PURIOUS LINE ABS PABS
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm -40 dBm
. e S SN NI . — ——— )
-50 derr -50 dBm
I "
-70 dB -70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 766.94278 MHz -58.71 dBm -45.71 dB 30.000 MHz 815.000 MHz 100.000 kHz 759.09670 MHz -58.63 dBém -45.63 dB
860,000 MHz 1.000 GHz 100.000 kHz B877.13287 MHz =-57.74 dBm -44,74 dB 860,000 MHz 1,000 GHz 100.000 kHz 995 45455 MHz -57.72 dBm -44,72 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.93277 GHz -47.14 dBm -34.14 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.49938 GHz -47.29 dBm -34.29 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98625 GHz -43.18 dBm -30.18 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98525 GHz -43,23 dBm -30.23 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.99750 GHz -43,50 dBm -30.50 dBb 7.000 GHz 9,000 GHz 1.000 MHz 7.97951 GHz -43.69 dBm -30.69 d&
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Report No. : FG052917-01B
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5/1.4MHz
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 783.81184 MHz -58.33 dBm -45,33 dB 30.000 MHz 815.000 MHz 100.000 kHz 626.10570 MHz -58.56 dBm -45,56 dB
860,000 MHz 1.000 GHz 100.000 kHz 935.73427 MHz -57.69 dBm -44,60 dB 860,000 MHz 1,000 GHz 100.000 kHz 952.37762 MHz -57.66 dBm -44,66 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.53687 GHz -47.27 dBm -34.27 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.51987 GHz -47.21 dBm -34.21dB
3.000 GHz 7.000 GHz 1.000 MHz £.92338 GHz -43.13 dBm -30.13 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.94226 GHz -42,96 dBm -29.96 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.98500 GHz -43,57 dBm -30.57 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.99350 GHz -30.64 d&
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30.000 MHz 815.000 MHz 100.000 kHz 810.09620 MHz -58.44 dBm -45.44 dB
860,000 MHz 1.000 GHz 100.000 kHz 928.88112 MHz -57.55 dBm -44,55 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.48788 GHz -47.14 dBm -34.14 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99325 GHz -43.21 dBm -30.21 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.98750 GHz -43,56 dBm -30.56 dB
il
L L J L
15
TEL : 886-3-327-3456 Page Number 1 A5-37 of 41

FAX . 886-3-328-4978



SPORTON

LAB.

FCC RADIO TEST REPORT

Report No. : FG052917-01B

LTE Band 5/ 3MHz
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 812.45002 MHz -58.48 dBm -45.48 dB 30.000 MHz 815.000 MHz 100.000 kHz 809.31159 MHz -58.57 dBém -45,57 dB
860,000 MHz 1.000 GHz 100.000 kHz 930.69930 MHz -57.84 dBm -44,84 dB 860,000 MHz 1,000 GHz 100.000 kHz 995.03497 MHz -57.73 dBm -44,73 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.50437 GHz -47.20 dBm -34.20 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.48638 GHz -47.13 dBm -34.13 dB
3.000 GHz 7.000 GHz 1.000 MHz £.91889 GHz -43.16 dBm -30.16 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.93776 GHz -43,10 dBm -30.10 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.99050 GHz -43.51 dBm -30.51 dBb 7.000 GHz 9,000 GHz 1.000 MHz 7.98950 GHz -43.61 dBm -30.61 dB
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30.000 MHz 815.000 MHz 100.000 kHz 795.58096 MHz -58.63 dBm -45.63 dB
860,000 MHz 1.000 GHz 100.000 kHz 877.69231 MHz =-57.73 dBm -44,73 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.48988 GHz -47.05 dBm -34.05 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.93326 GHz -43.11 dBm -30.11 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.99450 GHz -43.63 dBm -30.62 dB
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LTE Band 5/5MHz
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30.000 MHz 815.000 MHz 100.000 kHz 814.01924 MHz -58.64 dBm -45.64 dB 30.000 MHz 815.000 MHz 100.000 kHz 801.07321 MHz -58.23 dBém -45.23 dB
860,000 MHz 1.000 GHz 100.000 kHz 960.62937 MHz -57.48 dBm -44,48 dB 860,000 MHz 1,000 GHz 100.000 kHz 9B4.26573 MHz -57.70 dBm -44,70 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.51437 GHz -47.15 dBm -34.15 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.94976 GHz -47.34 dBm -34.34 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99825 GHz -43.19 dBm -30.19 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.95326 GHz -43,17 dBm -30.17 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.92300 GHz -43,52 dBm -30.52 db 7.000 GHz 9,000 GHz 1.000 MHz 7.99100 GHz -43.67 dém -30.67 d&
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30.000 MHz 815.000 MHz 100.000 kHz B06.95777 MHz -58.64 dBm -45.64 dB
860,000 MHz 1.000 GHz 100.000 kHz 974.75524 MHz -57.65 dBm -44,65 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.87076 GHz -47.27 dBm -34.27 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.90026 GHz -43.06 dBm -30.06 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.98650 GHz -43.81 dBm -30.81 dB
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LTE Band 5/ 10MHz
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz B813.23463 MHz -58.58 dBm -45.58 dB 30.000 MHz 815.000 MHz 100.000 kHz B06.95777 MHz -58.62 dBm -45.,62 dB
860,000 MHz 1.000 GHz 100.000 kHz 941.88811 MHz =-57.73 dBm -44,73 dB 860,000 MHz 1,000 GHz 100.000 kHz 946.78322 MHz -57.87 dBm -44,87 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.48338 GHz -47.24 dBm -34.24 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.50687 GHz -47.34 dBm -34.34 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.95676 GHz -43.17 dBm -30.17 dB 3.000 GHz 7.000 GHz 1.000 MHz 5.91089 GHz -42,99 dBm -29.99 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.92300 GHz -43.78 dBm -30.7& dB 7.000 GHz 9,000 GHz 1.000 MHz 7.99600 GHz -43,54 dBm -30.54 d&
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30.000 MHz 815.000 MHz 100.000 kHz 793.61944 MHz -58.42 dBm -45.42 dB
860,000 MHz 1.000 GHz 100.000 kHz 983.42657 MHz -57.88 dBm -44,88 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.50937 GHz -47.27 dBm -34.27 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.96375 GHz -42.82 dBm -29.82 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.928950 GHz -43.66 dBm -30.66 dB
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG052917-01B

Frequency Stability

Test Conditions LTE Band 5 (QPSK) / Middle Channel Limit
BW 10MHz 2.5ppm
Temperature Voltage
(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0027
40 Normal Voltage 0.0042
30 Normal Voltage 0.0203
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0147
0 Normal Voltage 0.0140
-10 Normal Voltage 0.0154 PASS
-20 Normal Voltage 0.0024
-30 Normal Voltage 0.0011
20 Maximum Voltage 0.0069
20 Normal Voltage 0.0000
20 Battery End Point 0.0059
Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.4 V. ; Maximum Voltage =4.2 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG052917-01B

LTE Band 7

Peak-to-Average Ratio

Mode LTE Band 7 / 20MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 3.39 4.52 4.67 5.88
Middle CH 3.51 4.58 5.01 5.86 PASS
Highest CH 3.51 4.38 4.96 5.88
Mode LTE Band 7 / 20MHz
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH 6.20 6.43 - -
Middle CH 6.43 6.49 - - PASS
Highest CH 6.78 6.41 - -
TEL : 886-3-327-3456 Page Number : A7-1 of 41
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG052917-01B

LTE Band 7 / 20MHz / QPSK
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LTE Band 7 / 20MHz / 16QAM
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iE . iE A —
[ Y
1E-04- } . 1E-04- \\ <
Y
N |
1 C 1 "
lcF 251 6hiz Mean Pwr + 20.00 dB lcF 251 6hiz Mean Pwr + 20.00 dB.
c y Cumulative Distribution Function Samples: 130000 c y Cumulative Di: Function Samples: 130000
Mean | peak | crest | 10% | 1% | o0.1% | o0.01% | Mean | peak | crest | 10% | 1% | o0 | 0.010% |
Trace i [ 20,16 dém 24,85 dém 4.75 di 3.01da 4.55 dB 4.67 db 4.75 db Trace i [ 20,41 dém 27,06 dém 6.65 da 3.07 da 5.01da 5.88 da 6.35 da
L JL J [ CEREEEE I L JL )| Aennannn) we
Spectrum 2 2
Ref Level 30.00 dbm  Offset 1220 db Ref Level 30.00 dbm  Offset 1220 db
p=_Art 30ds  AQT 2 ms @& RBW 20 MHZ p=_Art 30ds  AQT 2 ms @& RBW 20 MHZ
(@153 view (@153 view
= EEst Bt
B e < B i
0.0 5 0.0 = :
< X
5
\ 5
1€ N 1E 3 T
i
1E-04- - v 1E-04 T T
b \
iE iE Ll[
CF 2.535 GHz Mean P + 20.00 dB CF 2.535 GHz Mean Pwr + 20.00 dB.
y Cumulative Di Function Samples: 130000 y Cumulative Di Function Samples: 130000
Mean | peak | crest | 10% | 1% | 0.a% | o.01% | Mean | peak | crest | 10% | 1% | o.aee | 0.01% |
Trace i [ 1970 dém 24,73 dém 5.02 da 3.10 da 4.3 dB 5.01 dB 5.07 db Trace i [ 20.22 dém 26,82 dém 6.70 da 3.04 da 4.96 di 5.86 da 6.41 d8
L JL J AR L JL )| Aennannn) we
Spectrum 2 2
Ref Level 30.00 dbm  Offset 1220 db Ref Level 30.00 dbm  Offset 1220 db
o art 30ds AQT 2 ms @ RBW 20 MHz o art a0ds aQr 2 ms ® RBW 20 MHz
(@153 view (@153 view
0.0 *l > -
1E I - B
1E-04- \\ . 1E-04- \ <
\ \
1 - 1 ¥
X t X
CF 2.56 GHz Mean P + 20.00 dB CF 2.56 GHz Mean Pwr + 20.00 dB.
y Cumulative Di Function Samples: 130000 y Cumulative Di Function Samples: 130000
Moan | peak | crest | 10% | 1% | 0.1% | o0.01% | Moan | peak | crest | 10% | 1% | ©8.19% | 001% |
e 1 19.84 dBm 2489 dBm 5.06 dB 2.96 dB 4.81 dB 4.96 dB 5.01 dB 20.33 dBm 27.03 dBm 6.69 dB 3.16 dB 4.93 dB 5.88 dB 6.32 dB
— = =
L JL )| [ BEREEEE ) L JL )| ARy e
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG052917-01B
LTE Band 7 / 20MHz / 64QAM
Lowest Channel / 1RB Lowest Channel / Full RB
Spectrum L2 5
Ref Level 30.00 cbm  Offset 12,20 db Ref Level 30.00 cbm  Offset 12,20 db
o art a0ds aQr 2 ms ® RBW 20 MHz o art a0ds aQr 2 ms ® RBW 20 MHz
(8155 view (8155 view
a0 E
b ~ B
\ |
\ \
1E o 1E < T
S : 5
\
1E-04- < 1E-04- \\ ¥
q \ q
\
¥
1E. 1E. L
lcF 2.51 Ghz - Mean Pwr + 20.00 dB lcF 2.51 Ghz Mean Pwr + 20,00 db.
C y Cumulative Distribution Function Samples: 130000 C y Cumulative Di ion Function Samples: 130000
Mean | peak | crest | 10% | 1% | o0.1% | o0.01% | Mean | peak | crest | 10% | 1% | o0 | 0.010% |
Trace 1 [ 19.02 dbm 25,36 dbm 6.34 da 2.96 d 5.42 db 6.20 db 6.35 db Trace 1 [ 19.36 dbm  27.17 dbm 7.73 di 3.10 d8 5.22 db 6.43 da 7.22 da
L JU )| L] L JU )| CEERREE ]
Middle Channel / 1RB Middle Channel / Full RB
Spectrum - =
Ref Level 30.00 cbm  Offset 12,20 db Ref Level 30.00 cbm  Offset 12,20 db
o art a0ds aQr 2 ms ® RBW 20 MHz o art a0ds aQr 2 ms ® RBW 20 MHz
(8155 view (8155 view
0.0 0.0 -
: N :
\
1€ 4 = i i
1E-04- T v 1E-04 : T
| 1\.
1E 1E
CF 2.535 GHz Mean Pwr + 20.00 dB CF 2.535 GHz Mean Pyer + 20.00 dB.
y Cumulative Di Function Samples: 130000 y Cumulative Di Function Samples: 130000
Mean | peak | crest | 10% | 1% | 0.1% | o.01% | Mean | peak | crest | 10% | 1% | o.aee | 0.01% |
Trace 1 [ 18,42 dbm  25.03 cbm 6.54 d 3.19 d8 5.65 db 6.43 db 6.55 db Trace 1 [ 19.21 dbm  27.06 dbm 7.85 d 3.10 d8 5.19 dB 6.43 da 7.25 d
L JU )| AR L JU )| CEERREE ]
Highest Channel / 1RB Highest Channel / Full RB
Spectrum L2 5
Ref Level 30.00 cbm  Offset 12,20 db Ref Level 30.00 cbm  Offset 12,20 db
o art a0ds aQr 2 ms ® RBW 20 MHz o art a0ds aQr 2 ms ® RBW 20 MHz
(8155 view (8155 view
0.0 - - 0.0
N N i 5
X 3
N =] N =]
1E T o E hE ¥
% S
y
1E-04- < 1E-04- ) <
1E T 1E i
CF 2.56 GHz Mean Pyir + 20.00 4B CF 2.56 GHz Mean Pyer + 20.00 dB.
y Cumulative Di Function Samples: 130000 y Cumulative Di Function Samples: 130000
Moan | peak | crest | 10% | 1% | 0% | o0.01% | an Pe, | __crest | 10% | 1% | ©8.1% | 001% |
e 1 1B.59 dBm 25.52 dBm 6.94 dB 3.04 dB 5.39 dB 6.78 dB 6.93 dB e 1 19.30 dBm 26.93 dBm 7.64 dB 3.07 d8 5.19 d8 6.41 dB 7.16 dB
L JU )| [ CEEEEEE I L JU )| AR
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ssamonias. FCC RADIO TEST REPORT Report No. : FG052917-01B

26dB Bandwidth

Mode LTE Band 7 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 497 | 487 | 991 | 995 | 14.36  14.18 | 18.66 | 18.94
Middle CH - - - - 497 | 495 | 965 | 9.73 | 14.60  14.33 | 19.02 | 18.98
Highest CH - - - - 493 | 487 | 981 | 969 | 14.36  14.27 | 18.62 | 18.90

Mode LTE Band 7 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - - 4.96 - 9.99 - 14.39 - | 1862 | -
Middle CH - - - - 4.84 - 9.87 - | 14.39 - | 1914 | -
Highest CH - - - - 4.87 - 9.71 - | 1448 | - | 1894 | -

TEL : 886-3-327-3456 Page Number . A7-5 of 41

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG052917-01B

LTE Band 7

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

m 2 m 2
Ref Level 30.00 GBm  Offset 1220 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 12.20 0B = RBW 100 kHz
o att I0dE SWT 19 ps @ VBW 300 KMz Mode Auto FFT e att ande SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 14.72 dBm Mi[1] 14.58 dBm
1413800 GHzZ 0463800 GHz
5 . 2 M
2 nds & 26.00 dB =@ nds ) 26.00 dB
10 T N e WYL L g S VY 1.965000000 MHz 10 e AN . ‘ENP\/""“\,V\J\ 1.865000000 MHz
T Q factor 504.4] | Q factor | 514.8
{ \ / \
o 0 d8s 7 T
f T ba
10 df j -0 d L
/
=7 20 —
" - s v s Sy
20 di ‘
-40 dBm
-s0 -s0
-60 d -60 di
CF 2.5025 GHz 1001 pts Span 10.0 MHz CF 2.5025 GHz 1001 pts Span 10.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value ¥-value |__Function | Function Result
ML T 2.504138 GHz 14.72 dbm ndB down 3,565 MHz ML 1 2.504638 GHz 14.58 dem ndB down 2665 MHz
TL 1 2,500032 GHz -11.60 dém ndg 26.00 dB T 1 2.500072 GHz 11,06 dBm ndg 26.00 B
T2 i 2,504998 GHz -11.13 dém q factor 504.4 T2 i 2.504838 GHz 11,39 dém q factor 514.0
L JU J - L JU J -

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

2 im =
Ref Level 30.00 cbm  Offset 12,20 db @ RBW 100 Kz RefLevel 30.00 dbm  Offset 12.20 o & RBW 100 khz
lo att I0de ST 195 @ VBW 300 kHz  Mode Auta FFT o att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 15.19 dBm Mi[1] 13.77 dem
378100 GHz 2.53375100 GHz
2 2
2 nds 26.00 dB =@ i nds 26.00 dB
- b prrtmnn LB e 4965000000 MHz - g S e ot 2“ v re A +.945000000 MHz
Q factor | 510.9 factor | 512.4)
o - 0 de: -
Ty o \
10 df ;l“ =10 di S
AT -0
i VA T N/
od
-40 dBm:
50 -50
60 df -60 di
CF 2.535 GHz 1001 pts Span 10.0 MHz CF 2.535 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML T 2,533781 GHz 15.19 dém nd@ down 4,865 MHz [ 1 2.633761 GHz 13.77 dem nd@ down 4,845 MHz
T 1 2,532522 GHz -10.73 dem nd8 26,00 d8 1 1 2,532552 GHz -12,24 dem nd8 26,00 d8
T2 1 2,537488 GHz -10.67 dbm q factor 510.3 T2 1 2.537488 GHz -12.54 dm q factor 512.4
L Il ) L ) o

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

ctrum 2 um 2
Ref Level 30.00 GBm  Offset 1220 db e RBW 100 kHz RefLevel 20.00 dbm  Offset 12.20 0B & RBW 100 kHz
o art 0de  SWT 18 us @ VBW 300 kHz  Mode Auto FFT o Att 30de SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1004100
[@ 1Pk M |
M1[1] 15.42 dBm M1[1] 14.70 dBm
o 555200 GHz - _ 2.56609100 GHZ,
ndB 6.00 dB) v ndB 26.00 dB
o Tl Ve’ ATATASIY: -\ SOV SV 4.925000000 MHz 0 L P e o B 4.865000000 MHz
Q factor | 520.9 T Q factor | 527.4]
o 1 0ds
‘Jf 1f
-10 % -10 o F
/ \ i
20 20
e et prrnd
S - e v N T W n
-30d = -30 df —
-40 dBm -40 dem
=0 -50
60 d -60 d
CF 2.5675 GHz 1001 pts Span 10.0 MHz CF 2.5675 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value ¥-value |__Function | Function Result
ML T 2565552 GHz 15.42 dbm ndB down 3,525 WHz ML 1 2.566091 GHz 14.79 dem ndB down 2665 MHz
TL 1 2,565022 GHz -10.59 dém ndg 26.00 dB T 1 2.565052 GHz -11,56 dBm ndg 26.00 dB
T2 i 2,563948 GHz -10.77 dém q factor 520.8 T2 i 2.560818 GHz 11,06 dém q factor 527.4
L JU J L JU J -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG052917-01B

LTE Band 7

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

m 2 m 2
Ref Level 30.00 GBm  Offset 12 20 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 12.20 0B = RBW 300 khz
e Att 30d8 SWT  12.6us @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 17.00 dBm Mi[1] 16.12 dBm
2 M 2.5072380 GHz - . 2.5092160 GHz
~ , ndfl, 26.00 d8| ndB Y. 26.00 dB
10 il et dsiivan "aihiad - Bt 9.910000000 MHz 10 Jara s S/ 9.950000000 MHz
] Q factor 258.0 T Q factor \ 252.2
o 0 de: -
o 2 L
P, ] i3
10 d - 10 d § ¥
{ \
20 . \\ - 20 1 .
R - PRV (Ve Frrmemr]
~a0d -30 d
40 dBm -40 dBm
-s0 -s0
60 d -60 di
CF 2,505 GHz 1001 pts Span 20.0 MHz CF 2.505 GHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value |__Function | Function Result Type | Ref | Tre | X-value I ¥-value |__Function | Function Result
ML T 2.507238 GHz 17.00 dBm ndB down 9,91 MHz ML 1 2.509216 GHz 16.12 dem ndB down 9,95 MHz
TL 1 2,500105 GHz ndg 26.00 dB T 1 2.500025 GHz -10,35 dBm ndg 26.00 dB
T2 i 2,510015 GHz q factor 253.0 T2 i 2.509875 GHz -10.13 dém q factor 252.2

L JU ] -

¢ )jd J

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

2 im =
Ref Level 30.00 cbm  Offset 12,20 db @ RBW 300 kiz RefLevel 30.00 dbm  Offset 12.20 o & RBW 300 khz
o att 30d8  SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT  126ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 19k Max [0 15k Max
[EEEY 16.89 dBm [EEEY 16.77 dBm
. 2.5315230 GHZ] - 2.5308240 GHZ]
 nds 26.00 dB L nds 26.00 dB
. A A 9.650000000 MHz - /P e A BT i, 9.730000000 MHz
] Q factor 262.3 ] Q factor 260.1
o { 0 da
] ! ]
10 d £ 4 -10 d :
/ \
/ \ / \
AW 1
I e A -~
50 50
60 d -60 d
GF 2.535 GHz 1001 pts Span 20.0 MHz CF 2.535 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML T 2,531623 GHz 16.89 dém nd@ down 966 Mz [ 1 2.530824 GHz 16.77 dem nd@ down 9,73 Wiz
T 1 2,530165 GHz -9,56 dBm nd8 26,00 d8 T 1 2,530085 GHz -9.64 dBm nd8 26,00 d8
T2 1 2.539815 GHz -9.97 dam q factor 262.3 T2 1 2.539815 GHz -9.18 dbm q factor 260.1

l )|

Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

ctrum 2 um 2
Ref Level 30.00 GBm  Offset 12 20 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 12.20 0B w RBW 300 kHz
o art 30de SWT 1264 @ YBW 1MHz  Mode Auto FFT o Att 30dB SWT 126 ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1004100
[@ 1Pk M |
Mi[1] 17.45 dBm Mi[1] 17.31 dBm
2.5617830 GHz 4 2.5610240 GHz
= _ ndB 26.00 dB = ; ndB 26.00 dB
w0 d T e R 9.810000000 MHz 10 di / i whatiay -1 S 9.690000000 MHz
] Q factor ! 261.1 Q factor Y\ 264.3
o =i 0 dés J—
- ¥ 104
10 d 1 . 10 } 3
/ \ \
=L 8 20 o — v
I idnds niidd - R
‘a0
-40 dem
50 -50
60 d -60 d
CF 2.565 GHz 1001 pts Span 20.0 MHz GCF 2.565 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value I ¥-value |__Function | Function Result
ML T 2.561783 GHz 17.45 dbm ndB down 961 MHz ML 1 2.561024 GHz 17.31 dem ndB down 5,60 MHz
TL 1 2,560125 GHz -8.33 dBm ndg 26.00 dB T 1 2.560185 GHz -2.01 dém ndg 26.00 dB
T2 i 2,563935 GHz -8.50 dém q factor 261.1 T2 i 2.560875 GHz -8.45 dém q factor 264.3

l JU J

L JU ] -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG052917-01B

LTE Band 7

Lowest Channel / 15MHz / QPSK

Lowest Channel / 15MHz / 16QAM

m 2 m 2
Ref Level 30.00 GBm  Offset 12 20 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 12.20 0B = RBW 300 khz
e Att 30d8 SWT  12.6us @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 16.38 dBm Mi[1] 15.03 dBm
2 2.5042330 GHz - 2.5108570 GHz
- ndB 26.00 dB 26.00 dB
0d - S, \rJ\...,Bw"\W\JJ\\‘ 14.356000000 MHz 104 v y 14.176000000 MHz
Q factor \ 174.4] ’[ Q factor I 177.1
o L - 0 de: -
L. ﬁ 1
10 d f -10 di Tl\
20 "‘\ 20 kh\
A S | N .
eI S e e L | A
454 EL S
40 dBm -40 dBm
-s0 -s0
60 d -60 di
CF 2.5075 GHz 1001 pts Span 30.0 MHz CF 2.5075 GHz 1001 pts Span 30.0 MHz
Marker Markar
Type | Ref | Tre | X-value ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result
ML T 2.504233 GHz 16.38 dbm ndB down 14356 WHz ML 1 2.510857 GHz 15.03 dem ndB down 14176 WHz
TL 1 2,500217 GHz -9.76 dBm ndg 26,00 dB T 1 2.500457 GHz 3,93 dBm ndg 26.00 dB
T2 i 2,514573 GHz . q factor 174.4 T2 i 2.514633 GHz 11,50 dém q factor 177.1
L JU J - L JU J -

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

2 im =
Ref Level 30.00 GBm  Offset 12 20 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 12.20 0B = RBW 300 khz
lo att 30d8  SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 13.65 dBm mi1] 14.41 dem
2.5294260 GHz 2.5316130 GHz
2 2
2 : ndB 26.00 dp| =@ u ndB 26.00 dp|
0d 7 T AN PN ASBYP 14.595000000 MHz 104 ke e B 14.326000000 MHz|
| Q factar 173.9 Q factor 176.7)
\
o + 0 d8:
T
I
10 df T -10 df
/ / \
20 — t
PN Vv A Lrn
[ . A )
55 N\ A e
40 dBmv -40 dBm:
-50 -50
-60 df -60 di
CF 2.535 GHz 1001 pts Span 30.0 MHz CF 2.535 GHz 1001 pts Span 30.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML 1 2,629426 GHa 14.65 dém ndp down 14,585 WiHz Ml 2.531613 GHz 14,41 dom ndp down 14,326 biHz
TL 1 2,527837 GHz -10,77 dBm nd8 26,00 d8 1 1 2,527927 GHz -10,30 dem nd8 26.00 d8
T2 i 2,542433 GHz -11.53 dém q factor 173.3 T2 i 2.542253 GHz -11.91 dém q factor 176.7
L Il ) L ) o

Highest Channel / 15MHz / QPSK

Highest Channel /

15MHz / 16QAM

ctrum 2 um 2
Ref Level 30.00 GBm  Offset 12 20 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 12.20 0B w RBW 300 kHz
o art 30de SWT 1264 @ YBW 1MHz  Mode Auto FFT o Att 30dB SWT 12645 @ VBW  1MHZ  Mode Auto FFT
SGL Count 100/100 SGL Count 1004100
[@ 1Pk M |
Mi[1] 15.61 dBm Mi[1] 15.20 dBm
= ndn = ndB
- - eyl e B e 14.356000000 MHz 0 P B 14.266000000 MHz
! Q factor 178.4] Qfacter Y 179.4]
o 0 dés
/
10 d ¥ -10d 3
[ | /
T -20 +
b AN \ -
R N A N R A
S - | b W) e -
-40 dem
50 -50
60 d -60 d
CF 2.5625 GHz 1001 pts Span 30.0 MHz CF 2.5625 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value ¥-value |__Function | Function Result | Type | Ref | Tre | X-value ¥-value |__Function | Function Result
ML T 2560522 GHz 15.61 dbm ndB down 14356 WHz ML 1 2.559353 GHz 15.20 dem ndB down 14266 WHz
TL 1 2,555277 GHz -10.86 dém ndg 26,00 dB T 1 2.555277 GHz -10.54 dBm ndg 26.00 dB
T2 i 2,563633 GHz -9.83 dém q factor 178.4 T2 i 2.560543 GHz 10,69 dém q factor 178.4
L JU J L JU J -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG052917-01B

LTE Band 7

Lowest Channel / 20MHz / QPSK

Lowest Channel / 20MHz / 16QAM

m 2 m 2
Ref Level 30.00 GBm  Offset 1220 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 12.20 OB = RBW 300 kHz
lo att 30d8 SWT  16.5us @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 168 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 15.15 dBm Mi[1] 13.88 dBm
2.5151150 GHz 2.5179920 GHz
2 W1 2 .
2 nan'y 26.00 dB) =@ ndn i 26.00 dB)
L gl VB e, o gy 1B.661000000 MHz P : BB T 1B.041000000 MHz
1od ,/ Q'factor | 134.8 0 J" B fackar™ 132.9
o - . 0 da
10 d i3 i 10 di
J 1
-20 : < -20
A M. "
PR it el = gt e .
40 dBm -40 dBm
-s0 -s0
60 d -60 di
CF 2.51 GHz 1001 pts Span 40.0 MHz CF 2.51 GHz 1001 pts Span 40.0 MHz
Marker Markar
Type | Ref | Tre | X-value ¥-value |__Function | Function Result Type | Ref | Tre | X-value ¥-value |__Function | Function Result
ML T 2.515115 GHz 15.15 dbm ndB down 16,661 MHz ML 2.517992 GHz 13.88 dBm ndB down 16,541 WHz
TL 1 2,500689 GHz -9.99 dBm ndg 26,00 dB T 1 2.500889 GHz -11,82 dBm ndg 26,00 dB
T2 i 2,519351 GHz -10.34 dém q factor 134.8 T2 i 2.51963 GHz 12,49 dim q factor 132.8
L JU J - L JU -

Middle Channel /

20MHz / QPSK

Middle Channel / 20MHz / 16QAM

= im =
Ref Level 30.00 GBm  Offset 1220 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 12.20 OB = RBW 300 kHz
o At 30d8 SWT  16.5us @ VBW 1MHz  Mode Auto FFT o At 0B SWT  16.8ps @ VBW  1MHz  Mode Autc FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k M [0 37k Max
[EEEY 13.85 dBm Mi[1] 13.40 dBm
2 2.5324030 GHz - _ 2.5324830 GHz
ndB 26.00 dB ! ndB 26.00 dB
Pefnd e B 10.021000000 MHz P N ~ A Bu o 1B.081000000 MHz
Qadfai ", 130.1 w0 T Aacksr 122.4)
- 0 de:
T
i N
T -0 d -
| /
-20
N P \
A P S P ArnsS [ .
i a0 e -
-40 dBm
-s0 -s0
60 d -60 di
CF 2,585 GHz 1001 pts Span 40.0 MHz CF 2.535 GHz 1001 pts Span 40.0 MHz
Marker Markar
ype | Ref | Trc -value -value unction unction Resul ype | Ref | Tre -value -value unction unction Resul
T Ref | Ti X-val ¥-val Functi Function Result T Ref | T X-vall ¥-val Functi Function Result
ML 1 2,532403 GHa 13.85 dém ndp down 19,021 WiHz Ml i 2.532483 GHz 13,49 dom ndp down 18,981 WiHz
TL 1 2,52541 GHz -12,55 dam nds 26.00 d& T 1 2,52545 GHz -12,20 dam nds 26,00 d8
T2 i 2,544431 GHz -11.63 dém q factor 133.1 T2 i 2.544431 Ghz -12.21 dém q factor 133.4
L )| J -

Highest Channel / 20MHz / QPSK

Highest Channel /

20MHz / 16QAM

ctrum 2 um 2
Ref Level 30.00 GBm  Offset 1220 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 12.20 OB = RBW 300 kHz
o Att 30de  SWT  16.5ps @ YBW 1 MHZ  Mode Auto FFT o Att 30de SWT 189 ps @ VBW  1MHZ  Mode Auto FFT
SGL Count 100/100 SGL Count 1004100
[@ 1Pk M |
M1[1] 14.76 dBm M1[1] 14.32 dBm
2.5596800 GHz 54350 GHz
= 26.00 dp| = ndB ",1 26.00 dB
w0d P 16.621000000 MHz 10 . Anlnaan, V’ T 1B.901000000 MHz
137.5) / o FaCtors ""*‘l 135.7]
o 0 dés /
-1od 10 d 1 i
{ \
20 T 20 y; T
e Mo gpnn L ) e .
B v b ]
-40 dBm -40 dem
50 -50
60 d -60 d
CF 2.56 GHz 1001 pts Span 40.0 MHz CF 2.56 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value ¥-value |__Function | Function Result | Type | Ref | Tre | X-value ¥-value |__Function | Function Result
ML T 255968 GHz 14.79 dBm ndB down 16.621 WHz ML 1 2.565435 GHz 14.32 dem ndB down 16501 WHz
TL 1 2,550689 GHz -10.62 dém ndg 26.00 dB T 1 2.550809 GHz -11.43 dBm ndg 26.00 dB
T2 i 2,563311 GHz -10.89 dém q factor 137.5 T2 i 2.56951 GHz 11,31 dém q factor 135.7
L JU J L JU -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FG052917-01B

LTE Band 7

Lowest Channel / 5MHz / 64QAM Lowest Channel / 10MHz / 64QAM

m 2 m 2
Ref Level 30.00 GBm  Offset 1220 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 12.20 0B = RBW 300 khz
e Att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max [@ 37+ Max
mi1] 12.06 dBm Mi[1] 14.52 dBm
2 105900 GHz - 2.5010440 GHz
ndB 26.00 dB ndB 26.00 dB
_ - o . £BRE A L 1.955000000 MHz 10 B 9.990000000 MHz
f Q factar 7 505.2 Q factar \ 250.4
o - - 0 de: -
7 !
/ | T/ §
10 d - 10 d —
i \ / \
20 ;
A VR A L n n /
e SANTAYN —
40 dBm
-s0 -s0
60 d 60 di
CF 2.5025 GHz 1001 pts Span 10.0 MHz CF 2.505 GHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result
ML T 2.503059 GHz 12.95 dBm ndB down 3.555 MHz ML 1 2.501044 GHz 14.52 dem ndB down 5,99 MHz
TL 1 2,500002 GHz -13.10 dém ndg 26.00 dB T 1 2.4599965 GHz -11.14 dBm ndg 26.00 dB
T2 i 2,504958 GHz -13.36 dém q factor 505.2 T2 i 2.509855 GHz 11,72 dém q factor 250.4

l JU J

- JU

Middle Channel / 5MHz / 64QAM Middle Channel / 10MHz / 64QAM

2 im =
Ref Level 30.00 cbm  Offset 12,20 db @ RBW 100 Kz RefLevel 30.00 dbm  Offset 12.20 o & RBW 300 khz
lo att I0de ST 195 @ VBW 300 kHz  Mode Auta FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 13.41 dBm mi1] 14.84 dBm
. 2.53361100 GHz - 2.5322830 GHZ]
nds 26.00 dB nds 26.00 dB
- . A A +.835000000 MHZ| 0 — oo | e, B e 9.870000000 MHz|
Q factar ™ 524.0 J G factar 256.6
0 da +
1+
=10 di j‘
-20 +
. L ey e Y o
=
-40 dBm:
-50 -50
-60 df -60 di
CF 2.535 GHz 1001 pts Span 10.0 MHz CF 2.535 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML T 2,533611 GHz 13.41 dbm nd@ down 4,635 MHz [ 1 2632283 GHz 14.84 dem nd@ down 9.87 MHz
T 1 2,532612 GHz -12,79 dem nd8 26,00 d8 1 1 2,530045 GHz -10,98 dem nd8 26,00 d8
T2 1 2.537448 GHz -12.52 dbm q factor 524.0 T2 1 2538916 GHz -11.14 dm q factor 256.6

l )|

Highest Channel / 5MHz / 64QAM Highest Channel / 10MHz / 64QAM

trum 2 um 2
Ref Level 30.00 cbm  Offset 12,20 db @ RBW 100 Kz RefLevel 30.00 dbm  Offset 12.20 o & RBW 300 khz
lo att I0de ST 195 @ VBW 300 kHz  Mode Auta FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 13.29 dBm mi1] 15.12 dem
. 2.56547200 GHz - 2.5641210 GHZ]
nds 26.00 dB ¥ nds 26.00 dB
. fm B 4865000000 MHZ e SN e~ B 9.710000000 MHZ|
= A i g
1ad Hratear ™ 527.9 10 7 Qfactar - 264.1
o 7 0 d8: /
. i
10 df 10 di
T Y i
! \ /
Ay i N
e J b o s
-50 -50
60 df 60 df
CF 2.5675 GHz 1001 pts Span 10.0 MHz CF 2.565 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 2,565472 GHz 13.29 dém nd@ down 4,865 MHz [ 1 2.564121 GHz 15.12 dem nd@ down 9,71 Wiz
T 1 2568062 GHz -12.39 dam nds 26,00 d8 T 1 2.560165 GHz -10,49 darm nds 26,00 d8
T2 1 2560928 GHz -12.70 dBm q factor 527.3 T2 1 2.569875 GHz -10.70 dBm q factor 264.1

L )| e

TEL : 886-3-327-3456 Page Number 1 A7-10 of 41
FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG052917-01B

LTE Band 7

Lowest Channel / 15MHz / 64QAM

Lowest Channel /

20MHz / 64QAM

m 2 m 2
Ref Level 30.00 GBm  Offset 12 20 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 12.20 OB = RBW 300 kHz
e Att 30d8 SWT  12.6us @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT  16.9ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max @17k Max
mi1] 13.62 dBm Mi[1] 12.48 dBm
2.5089090 GHz 2. 170 GHz
2 2
2 M nds 26.00 dB =@ mds 26.00 dB
Pal A = 14.386000000 MHZ . B, 18.621000000 MHZ
174.4 = T urmcnf.-““"“\ 135.0
0 de: :
-10 di I‘ ‘ll
-20
Vit . R [ e W
30-9Br -
-40 dBm
50 -s0
60 d -60 di
CF 2.5075 GHz 1001 pts Span 30.0 MHz CF 2.51 GHz 1001 pts Span 40.0 MHz
Marker Markar
Type | Ref | Tre | X-value ¥-value |__Function | Function Result Type | Ref | Tre | X-value ¥-value |__Function | Function Result |
ML T 2.508909 GHz 13.62 dbm ndB down 14386 WHz ML 2.513317 GHz 12.48 dem ndB down 16.621 WHz
TL 1 2,500397 GHz 11,90 dém ndg 26,00 dB T 1 2.500889 GHz -12,53 dBm ndg 26.00 dB
T2 i 2,514783 GHz -12.61 dém q factor 174.4 T2 i 2.510311 GHz 11,37 dém q factor 135.0
L JU - JU -

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

2 im =
Ref Level 30.00 cbm  Offset 12,20 db @ RBW 300 kiz RefLevel 30.00 dbm  Offset 12.20 o & RBW 300 khz
lo att 30d8  SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 168 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 13.04 dBm Mi[1] 12.04 dem
. 2.5320630 GHZ] - 2.5363590 GHZ]
nds 26.00 dB w1 nds 26.00 dB
ne, Aans BYL_ 14.386000000 MHz| o A X By 19.141000000 MHz
10 ] A YT 176.0 = P o 132.5
o L 0ds L
|
10 df =10 di ‘;5
T ;
-20 Y -20 %
I \
A L, NP Y b .
20T A a0, 1% T o
40 dBmv -40 dBm:
50 -50
60 df -60 di
CF 2.535 GHz 1001 pts Span 30.0 MHz CF 2.535 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML T 2.532063 GHz 13.04 dém nd@ down 14,366 MHz [ 2.536350 GHz 12.04 dem nd@ down 18141 MHz
T 1 2,527717 GHz -12,81 dam nd8 26,00 d8 T 1 2,52537 GHz -14,23 dem nd8 26,00 d8
T2 1 2,542103 Gz -12.77 dbm q factor 176.0 T2 1 2.54451 GHz -14.26 dém q factor 132.5
L Il ) L o

Highest Channel /

15MHz / 64QAM

Highest Channel /

20MHz / 64QAM

ctrum 2 um 2
Ref Level 30.00 GBm  Offset 12 20 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 12.20 OB = RBW 300 kHz
o art 30de SWT 1264 @ YBW 1MHz  Mode Auto FFT o Att 30dB  SWT  18.5ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1004100
[@ 1Pk M |
Mi[1] 13.23 dBm Mi[1] 13.25 dBm
5600800 GHz
= At ndB 26.00 dB = W1 ndB 26.00 dB
X "
» A T e BV 14.476000000 MHz P B B¥IL, 18.941000000 MHz
o 7 & tacor oy 176.9 0 T i = Tactn g v 135.2
a - T 0 das |
. T4 i n0d rh
10 d v 10 ¥
\ /
20 f’ 20
P Y, = . ]
L =~ T N T
-40 dBm -40 dem
50 -50
60 d -60 d
CF 2.5625 GHz 1001 pts Span 30.0 MHz CF 2.56 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value ¥-value |__Function | Function Result Type | Ref | Tre | X-value ¥-value |__Function | Function Result
ML T 2.560732 GHz 13.23 dbm ndB down 14476 WHz ML 1 2.56008 GHz 13.23 dBm ndB down 16,541 WHz
TL 1 2,555157 GHz -12.42 dBm ndg 26,00 dB T 1 2.550520 GHz -12,99 dBm ndg 26.00 dB
T2 i 2,563633 GHz -12.70 dém q factor 176.9 T2 i 2.560471 GHz -12,58 dém q factor 135.2
L JU ) L JU ) o

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG052917-01B

Occupied Bandwidth

Mode LTE Band 7 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 451 | 449 | 9.07 | 9.07 | 13.46  13.40 | 17.94 | 17.86
Middle CH - - - - 450 | 452 | 9.09 | 9.07 | 13.46 | 13.49 | 17.90 | 17.82
Highest CH - - - - 448 | 449 | 905 | 899 | 13.34 | 13.43 | 17.78 | 17.82

Mode LTE Band 7 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - - 4.50 - 9.03 - | 1343 17.86 | -
Middle CH - - - - 4.48 - 9.05 - | 13.40 17.90 | -
Highest CH - - - - 4.48 - 8.99 - | 1337 17.82 | -

TEL : 886-3-327-3456 Page Number 1 A7-12 of 41

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG052917-01B

LTE Band 7

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

m = m =
Ref Level 30.00 GBm  Offset 1220 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 12.20 0B = RBW 100 kHz
e Att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 15.45 dBm mi1] 14.50 dBm
2 o 122000 GHz - 0202000 GHz
occ Bw - +.5054 occ Bw +.485514486 MHz
T e e e o — : AN
10 ¢ e B 10 o -
o - 0 de:
/
-10d / 10 di J
P e I T
AT S Vs N v by
=30 df i
40 dBm -40 dBm
-s0 -s0
-60 d -60 di
CF 2.5025 GHz 1001 pts Span 10.0 MHz CF 2.5025 GHz 1001 pts Span 10.0 MHz
Marker Markar
Type | Ref | Tre | X-value ¥-value |__Function | Function Result | Type | Ref | Tre | X-value ¥-value |__Function | Function Result |
ML T 2.503229 GHz 15,45 dBm ML 1 2.50202 GHz 14.50 dem
TL 1 2,5002423 GHz 7.71 dém Occ Bw 4.505494505 MHz T 1 2.5002722 GHz 3,56 dbm Occ Bw 4.485514486 MHz
T2 i 25047478 GHz .84 dém T2 i 2.5047577 GHz 4.74 dém

l JU J

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

=) cmis =
Ref Level 30.00 GBm  Offset 1220 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 12.20 0B = RBW 100 kHz
lo att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17K Max [@ 37+ Max
[EEEY 15.12 dBm Mi[1] 14.6+ dBm
2.53403100 GHZ 2.598
2 2
20 oce Bw . +.495504496 MHZ, 2 ',‘ oce Bw +.5154
o e i, el A Ny oty
10d ¥ A ; 10 d My M o
\ |
o 7 \ 0 d8:
/ \
10 df ﬁ' S0d
-20
v | I S . 7 N N
o M L At o
-a0d
40 dBmv
50 -50
60 df -60 di
CF 2.535 GHz 1001 pts Span 10.0 MHz CF 2.535 GHz 1001 pts Span 10.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML 1 2,534031 GHa 15.12 dém Ml i 2.53536 GHz 14.6% dom
TL 1 2,5327522 GHz 9.99 d8m occ Bw 4495504496 MHz 1 1 2,5327323 GHz 9,45 dBm occ Bw 4.515984515 MHz
T2 i 25372478 GHz .83 dem T2 i 2.5372478 GHz 9.45 dém
L Il ) L ) o
ctrum 2 um 2
Ref Level 30. Offset 12,20 db w RBW 100 khz RefLevel 20.00 dbm  Offset 12.20 0B & RBW 100 kHz
o art SWT 18 us @ VBW 300 kHz  Mode Auto FFT o Att 30dB SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 1007100 SGL Count 100,100
[@ 1Pk M |
Mi[1] 15.53 dBm Mi[1] 14.70 dBm
o 2.56875900 GHz, - 2.56797000 GHz,
1.475524476 MHz Oce By 1.485514486 MHz
o S 0 P Lo | s bl
/
o . y 0 e .
/ 1 i [
-10d -0 7 Y
\ / |
-20 - -20 +
e o [P i g ]
- . ok ey i ’ Rl RATL e P
-0 df =30 =]
-40 dBm -40 dem
50 -50
60 d -60 d
CF 2.5675 GHz 1001 pts Span 10.0 MHz CF 2.5675 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result |
M1 1 2 568759 GHz 15.53 dém M1 1 2.56797 GHz. 14.79 dBm
TL 1 2,5652522 GHz 9.69 dBm Occ Bw 4,475524476 MHz T 1 2.5652522 GHz .90 dBm Occ Bw 4485514486 MHz
T2 i 25687274 GHz 8.9+ dem T2 i 2.5607378 GHz .95 dém

l JU J

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG052917-01B

LTE Band 7

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

Ref Level 30.00 Gém  Offset 12,20 db e RBW 300 khz

o Att 30d8  SWT 126 ps @ VBW 1MHz  Mode Auta FFT
SGL Count 100/100
@17k Max
Mi[1] 16.91 dBm|
2 2.5059190 GHz
- oct By 9.070929071 MHZ|
R e Tt Tl 1 it
1 d
! ' T
\
10 df ;

RefLevel 30.00 dBm  Offset 12,20 OB e RBW 300 kHz
Att

- A0 BWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100
@17k Max
mi1] 16.40 dBm|
20 2.5014040 GHz
e JE U 9.070929071 MHz

NP N
50 -s0
60 d -60 di
CF 2,505 GHz 1001 pts Span 20.0 MHz CF 2.505 GHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result |
ML T 2.505919 GHz 16.91 dbm ML 2.501404 GHz 16.40 dBm
TL 1 2,5004645 GHz 10.20 dBm Occ Bw 9.070929071 MHz T 1 2,5004645 GHz 11.22 dbm Occ Bw 9.070929071 MHz
T2 i 2 5095355 GHz 11.77 dém T2 i 2.5005355 GHz 10.48 dém

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

2 im =
Ref Level 30.00 cbm  Offset 12,20 db @ RBW 300 kiz RefLevel 30.00 dbm  Offset 12.20 o & RBW 300 khz
lo att 30d8  SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT  126ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [0 15k Max
[EEEY 17.36 dBrm mi1] 15.08 dBm
. 2.5306240 GHZ] - 2.5336410 GHZ]
P, o 1 9.090909091 MHZ] I _orenn . 9.070929071 MHZ]
10 I ek 10 o - -~  —
[ | /
o - 0 da -
{ 1 7
10 df 4 10 di
Y : /
/
~ RSN L T
-50 -50
60 df -60 di
CF 2.535 GHz 1001 pts Span 20.0 MHz CF 2.535 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 2.530624 GHz 17.36 dom [ 2.533641 GHz 15.08 dem
T 1 2,5304246 GHz 12,67 dBm 0cc Bw 9.090909091 MHz T 1 2,5304446 GHz 10,05 dem 0cc Bw 9.070929071 MHz
T2 1 2.5395155 GHz 11.84 dbm T2 1 2.5395155 GHz .79 dbm

l )|

Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

ctrum 2 um 2
Ref Level 30.00 GBm  Offset 12 20 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 12.20 0B w RBW 300 kHz
o art 30de SWT 1264 @ YBW 1MHz  Mode Auto FFT o Att 30de SWT 126 ps @ VBW  1MHZ  Mode Auto FFT
SGL Count 100/100 SGL Count 1004100
[@ 1Pk M |
M1[1] 17.51 dBm M1[1] 16.71 dBm
" 2.5696410 GHz 2.5614640 GHz
20 - 20
gce B 9.050949051 MHz Oce Bw 5.991008991 MHz
T ~ \ R N
e e ~ T e T2 A A BT
10 df . 10 d X
! i |
o 0 dés Y
-10d F 10 df + -
20 i <0 E 7 \‘
AVOPS B i | A e
30 d 30 di
-40 dBm -40 dem
50 -50
60 d -60 d
CF 2.565 GHz 1001 pts Span 20.0 MHz GCF 2.565 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result |
ML T 2563641 GHz 17.51 dbm ML 1 2.561464 GHz 16.71 dem
TL 1 2,5604645 GHz 11,35 dBm Occ Bw 9050949051 MHz T 1 2.5604645 GHz 10.09 dBm Occ Bw £.991008991 MHz
T2 i 25685155 GHz 10.43 dém T2 i 2.5604555 GHz 9.63 dém

l JU J

L JU ] -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG052917-01B

LTE Band 7

Lowest Channel / 15MHz / QPSK

Lowest Channel / 15MHz / 16QAM

- = m i
Ref Level 30.00 GBm  Offset 12 20 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 12.20 0B = RBW 300 khz
e Att 30d8 SWT  12.6us @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max [@ 37+ Max
mi1] 15.24 dBm mi1] 14.15 dBm
2 _ 2.5042630 GHz - i _2.5089090 GHz
- 3 occ B 13.456543457 MHz N T occ By 13.396603397 MHz
) Ayl O e Anam i B AT AT L " pern
104 = T dn 10 'l v
/ |
o - 0 de: -
-10d { \ 10 di 1 \
[ \ { \
\
-20 T “
o, A Sl
- e i IRV PR
\ G
-40 dBm
50 -s0
60 d -60 di
CF 2.5075 GHz 1001 pts Span 30.0 MHz CF 2.5075 GHz 1001 pts Span 30.0 MHz
Marker Markar
Type | Ref | Tre | X-value ¥-value |__Function | Function Result | Type | Ref | Tre | X-value ¥-value |__Function | Function Result |
ML T 2.504263 GHz 15.24 dbm ML 2.508908 GHz 14.15 dem
TL 1 2,5008167 GHz 9.95 dBm Occ Bw 13.456543457 MHz T 1 2.5008167 GHz 3,95 dbm Occ Bw 13.396603397 MHz
T2 i 25142732 GHz 10.19 dém T2 i 2.5142133 GHz 8.27 dém

Middle Channel /

15MHz / QPSK

Middle Channel / 15MHz / 16QAM

2 im =
Ref Level 30.00 cbm  Offset 12,20 db @ RBW 300 kiz RefLevel 30.00 dbm  Offset 12.20 o & RBW 300 khz
lo att 30d8  SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 15.25 dBm mi1] 14.06 dem
. 2.5322430 GHZ] - 2.5403050 GHZ]
oce Bw 13.456543457 MHz oce Bw 13.486513487 MHZ
. s \ v s |
. ¥ A by, e 10 AR »
{ “
o 0 da: 1
1 T \I
10 df - -10d -
) / 4
\
= PYwIY A 1
PRI BT N I
S “v] = 7y
40 dBmv
-50 -50
60 df -60 di
CF 2.535 GHz 1001 pts Span 30.0 MHz CF 2.535 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 2,532243 GHz 15.25 dém [ 1 2.540305 GHz 14.06 dem
T 1 2,5262567 GHz 10.26 dBm 0cc Bw 13.456543457 MHZ T 1 2,5282268 GHz 9,66 dBm 0cc Bw 13.486513487 MHZ
T2 1 2.5417133 GHz 10.66 dom T2 1 2.5417133 GHz .17 dbm

Highest Channel / 15MHz / QPSK

Highest Channel / 15MHz / 16QAM

ctrum

=)

um

=)

Ref Level 30.00 GBm  Offset 12 20 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 12.20 0B w RBW 300 kHz
o art 30de  SWT 12645 @ YBW 1 MHZ  Mode Auto FFT o Att 30de SWT 126 ps @ VBW  1MHZ  Mode Auto FFT
SGL Count 100/100 SGL Count 1004100
[@ 1Pk M |
M1[1] 15.16 dBm M1[1] 13.91 dBm
2110 GHz
= A Oce By 1z = Oce By 13.426573427 MHz
e T A P o 3 "M, ey, T
0 dés
i
10d J
: /
/
v 20 ~+
W i L “
AT L e IR Y
-40 dBm -40 dem
=0 -50
60 d -60 d
CF 2.5625 GHz 1001 pts Span 30.0 MHz CF 2.5625 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value ¥-value |__Function | Function Result |
ML T 2.559353 GHz 15.13 dbm ML 1 2.561211 GHz 13.91 dem
TL 1 2,5557867 GHz .84 dBm Occ Bw 13.336663337 MHz T 1 2.5557268 GHz 9,69 dbm Occ Bw 13.426573427 MHz
T2 i 25681234 GHz 9.68 dem T2 i 2.5601533 GHz 7.42 dim

¢ )jd
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG052917-01B

LTE Band 7

Lowest Channel / 20MHz / QPSK

Lowest Channel / 20MHz / 16QAM

m = m =
Ref Level 30.00 GBm  Offset 1220 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 12.20 OB = RBW 300 kHz
e Att 30d8 SWT  16.5us @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT  16.9ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max @17k Max
mi1] 13.66 dBm Mi[1] 14.74 dBm
2 ) 2.5154750 GHz - ” 2.50 50 GHz
occ B . 17.942057942 MHz occ Bw 17.862137862 MHz
. (e ; 1 g A
a4 o P\ Lot \ 104 T e 2,
o T 0 de: -
J
10 d | -10 di 1
4
Ars - T
’ i ke RN P A A
40 dBm
50 -s0
60 d -60 di
CF 2.51 GHz 1001 pts Span 40.0 MHz CF 2.51 GHz 1001 pts Span 40.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result |
ML T 2.515475 GHz 13.66 dbm ML 1 2.505205 GHz 14.74 dBm
TL 1 2,501049 GHz 9.30 dBm Occ Bw 17.942057942 MHz T 1 2.5010889 GHz 3,61 dbm Occ Bw 17.862137862 MHz
T2 i 2518991 GHz .90 dém T2 i 2.518851 GHz .80 dém

l JU J

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

2 im =
Ref Level 30.00 cbm  Offset 12,20 db @ RBW 300 kiz RefLevel 30.00 dbm  Offset 12.20 o & RBW 300 khz
lo att 30d8  SWT  18.9ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 168 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17K Max [@ 37+ Max
[EEEY 14.74 dBm mi1] 13.12 dem
. 2.5297650 GHZ] - ] 2.5272480 GHZ]
oce Bw 17.902097902 MHz oce Bw 17.822177822 MHz
o . I P | o e [ioms PN
o 0ds L
|
10 df . -10d [
] Y [
20 20 /
I W Y R v
e S Vo s N
40 dBm -40 dBm:
-50 -50
60 df -60 di
CF 2.535 GHz 1001 pts Span 40.0 MHz CF 2.535 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 2,529765 GHz 14.74 dom [ 1 2.527248 GHz 13.12 dem
T 1 2526009 GHz 9,47 dBm 0cc Bw 17.902097902 MHZ T 1 2,526049 GHz 9,26 dBm 0cc Bw 17.822177822 MHZ
T2 1 2.5430111 GHz 9.54 dbm T2 1 2.5430711 GHz 6.93 dbm

l )|

Highest Channel / 20MHz / QPSK

Highest Channel / 20MHz / 16QAM

ctrum 2 um 2
Ref Level 30.00 GBm  Offset 1220 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 12.20 OB = RBW 300 kHz
o Att 30de  SWT  16.5ps @ YBW 1 MHZ  Mode Auto FFT o Att 30de SWT 189 ps @ VBW  1MHZ  Mode Auto FFT
SGL Count 100/100 SGL Count 1004100
[@ 1Pk M |
M1[1] 14.31 dBm M1[1] 14.20 dBm
2.5691170 GHz 2.5
= TThce B 17782 MHz = Oce By
T1 e AL ) T2 A N T
10 df ‘ - 10 d ST
o 0 dés
[
-1od 1 -10di Y
/ / \
20 e -20
T N o forc Lo
W e LY - — ik — - T
-40 dBm -40 dem
50 -50
60 d -60 d
CF 2.56 GHz 1001 pts Span 40.0 MHz CF 2.56 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result |
ML T 2563117 GHz 14.31 dBm ML 1 2.561878 GHz 14.20 dem
TL 1 2,5510839 GHz 8.93 dem Occ Bw 17.782217782 MHz T 1 2.5510889 GHz 3,35 dbm Occ Bw 17.822177822 MHz
T2 i 2 S6EGT11 GHz 8.95 dem T2 i 2.5680111 GHz 4.2 dém

l JU J

L JU ] -
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG052917-01B

LTE Band 7

Lowest Channel / 5MHz / 64QAM

Lowest Channel / 10MHz / 64QAM

(Spectum ) = m i
Ref Level 30.00 GBm  Offset 1220 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 12.20 0B = RBW 300 khz
e Att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o Att 30dE BWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max @17k Max
mi1] 13.02 dBm Mi[1] 15.03 dBm
2 125900 GHz - 39410 GHz
Toce Bw +.495504496 MHz N X occ Bw 9031 MHZ
o . - et ettt Wt ta oWl O WL
10 T ’ oot heng 0 ; e
o - 0 de:
Ji /
10 d -10 di !
-20 -20
P r A
A AN AT EARTA A B A~
e~ vt S
40 dBm -40 dBm
-s0 -s0
60 d -60 di
CF 2.5025 GHz 1001 pts Span 10.0 MHz CF 2.505 GHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result |
ML T 2.503259 GHz 13.92 dbm ML 1 2.503941 GHz 15.03 dem
TL 1 2,5002522 GHz 8.33 dem Occ Bw 4.495504496 MHz TL 1 2,5005045 GHz 9,90 dBm Occ Bw 9.030969031 MHz
T2 i 25047478 GHz .28 dém T2 i 2.5095355 GHz 9,44 dem

l JU J

¢ )jd J

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

2 im =
Ref Level 30.00 GBm  Offset 1220 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 12.20 0B = RBW 300 khz
lo att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 12.84 dBm mi1] 14.99 dBm
2 2.53417100 GHZ - 2.5395610 GHz
i occ Bw +.475524476 MHz :c B 9.050949051 MHz
T VSN VR PPy e e T
10d Loben, o al ’ E 10 d ‘v e
! \ /
o 0 d8:
7 1|‘ T
10 df =10 di "
-20
A \ PR Py {

T atad oY P - - )
ad Y - ~
40 dBmv
50 -50
60 df -60 di
CF 2.535 GHz 1001 pts Span 10.0 MHz CF 2.535 GHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |

ML 1 2,634171 GHa 12.84 dém Ml 2.533561 GHz 14,93 dom

TL 1 2,5327622 GHz 7,87 dBm 0cc Bw 4475524476 MHZ T 1 2,5304446 GHZ 3,24 dBim 0cc Bw 9.050949051 MHz

T2 i 25372378 GHz 8.27 dém T2 i 2.5304855 GHz .84 dém

l )|

Highest Channel / 5MHz / 64QAM

Highest Channel / 10MHz / 64QAM

Ref Level 30.00 GBm  Offset 1220 db e RBW 100 kHz RefLevel 20.00 dbm  Offset 12.20 0B w RBW 300 kHz
o art 0de  SWT 18 us @ VBW 300 kHz  Mode Auto FFT o Att 30de SWT 126 ps @ VBW  1MHZ  Mode Auto FFT
SGL Count 100/100 SGL Count 1004100
[@ 1Pk M |
Mi[1] 14.47 dBm Mi[1] 14.55 dBm
o 2.56580200 GHz, - 2.5613640 GHz
Oce By 1.475524476 MHz X Oce By 5.991008991 MHz
T WAt LY.L VALY PP 2 T3 i o BT, ~ e
04 ? e o 10d 7 = ]
1 /
o 1 t 0 dés 1
[ ) /
-1od -10di
/ /
T Y 20 —
o AP, N
. . ] TV ]
o e e
-40 dem
=0 -50
60 d -60 d
CF 2.5675 GHz 1001 pts Span 10.0 MHz GCF 2.565 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result |
ML T 2 565802 GHz 14,47 dbm ML 1 2.561364 GHz 14.55 dem
TL 1 2,5652522 GHz 7.75 dBém Occ Bw 4.475524476 MHz T 1 2,5604645 GHz 3,66 dbm Occ Bw £.991008991 MHz
T2 i 25687274 GHz 7.68 dém T2 i 2.5604555 GHz .52 dém

l JU J
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG052917-01B

LTE Band 7

Lowest Channel / 15MHz / 64QAM

Lowest Channel / 20MHz / 64QAM

m = m =
Ref Level 30.00 GBm  Offset 12 20 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 12.20 OB = RBW 300 kHz
e Att 30d8 SWT  12.6us @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT  16.9ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max @17k Max
mi1] 12.02 dBm Mi[1] 13.56 dBm
2 2.5066610 GHz - 5125170 GHz
occ Bw 13.4265 73427 MHz occ Bw 17.862137862 MHz
- . T2 T "
_ 7 p . . ¢ 10d e 5 el
i |
o t t 0 d8s
» \ [ |
10 d 10 d -
| \
\ ! \
T -20
kel AL S P, Lrwh e phA
-s0 -s0
-60 d -60 di
CF 2.5075 GHz 1001 pts Span 30.0 MHz CF 2.51 GHz 1001 pts Span 40.0 MHz
Marker Markar
Type | Ref | Tre | X-value ¥-value |__Function | Function Result | Type | Ref | Tre | X-value ¥-value |__Function | Function Result |
ML T 2 506661 GHz 12.92 dbm ML 1 2.512517 GHz 13.56 dBm
TL 1 2,5008167 GHz 8.00 dBm Occ Bw 13.4265723427 MHz T 1 2,501049 GHz 7.69 dBm Occ Bw 17.862137862 MHz
T2 i 2,5142433 GHz .00 dém T2 i 2.5180111 GHz 7.32 dém

¢ )jd

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

2 im =
Ref Level 30.00 cbm  Offset 12,20 db @ RBW 300 kiz RefLevel 30.00 dbm  Offset 12.20 o & RBW 300 khz
lo att 30d8  SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 168 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 13.49 dBm mi1] 11.93 dem
. 2.5309840 GHZ] - 2.5346400 GHZ]
oce Bw 3397 MHzZ ' oce Bw 17.902097902 MHz
L o AA P A X Iz
wd 7 of g Y 10 7 e N
+ 0 das - |
\
|
10 di .I
L /
y -20 :
A\ . Af
. oy e fons Y
7 = o T [T T
-40 dBm:
-50 -50
60 df -60 di
CF 2.535 GHz 1001 pts Span 30.0 MHz CF 2.535 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 2.530984 GHz 14.43 dom [ 1 2.53464 GHz 11.93 dem
T 1 2,5263167 GHz 7.94 dBim 0cc Bw 13.396603397 MHz T 1 2,526009 GHz 7,41 dem 0cc Bw 17.902097902 MHZ
T2 1 2.5417133 GHz 8.65 dom T2 1 2.5439111 GHz 7.00 dam

ctrum 2 um 2
Ref Level 30.00 GBm  Offset 12 20 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 12.20 OB = RBW 300 kHz
o art 30de  SWT 12645 @ YBW 1 MHZ  Mode Auto FFT o Att 30de SWT 189 ps @ VBW  1MHZ  Mode Auto FFT
SGL Count 100/100 SGL Count 1004100
[@ 1Pk M |
M1[1] 13.36 dBm M1[1] 12.97 dBm
35490 GHz 2.5693570 GHz
= FI  occBw 13 167 MHz = Vace B
4 Tinle oty e Lo ' T2 4 1 " . P, T2
10 7 ¢ T 10 > v 0
o f T 0 dés {
/ \ |
-1od - i 10d |
/
20 L '\ o0 |
o \
; WA P PN y N, U nY \
T | /30,48 %
-40 dBm -40 dem
=0 -50
60 d -60 d
CF 2.5625 GHz 1001 pts Span 30.0 MHz CF 2.56 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value ¥-value |__Function | Function Result |
ML T 2563549 GHz 13.45 dbm ML 1 2.563357 GHz 12.97 dem
TL 1 2,5558467 GHz .05 dBm Occ Bw 13.366633367 MHz T 1 2.5510889 GHz 7.39 dBm Occ Bw 17.822177822 MHz
T2 i 25682133 GHz 7.96 dém T2 i 2.5680111 GHz .03 dém
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG052917-01B

Conducted Band Edge

LTE Band 7 / 5MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectru

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 12.20 dB

Mode Auto Sweep

Ref Level 20,00 dém Offset 12.20 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit §heck PAES | SPURIGUE CHANEKABS PABS
20 dhipe_§PURIOUS LINE ABS PAES 20 chife_kPURIOUS LINE 4BS PASS
‘ I
10 dBm h 10 dBm ! \
0da } 0dBm J }
-10 dBm \ -10 dBm { -
SPURIUS_LINE_ABS J k 20 dem J ‘ I
-30 dem ’ \ |1 -30 dBm ﬂ 'J \
-40 dBm i ‘\ Bm” w
50 dBm { 50 . —
-60 dBm -60 dem
Start 2.475 GHz 10005 pts Stop 2.505 GHz Start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency PowerAbs | Atimit | Rangelow | Rangeup | RBW | Frequency | _ PowerAbs | ALimit |
2:475 GHZ 2.49¢ GH2 1,000 MH2 249350 GHz -45.34 dém -20.34 dB 2,565 GHz 2.570 GHz 100.000 kHz 256969 GHz 20.69 dbm -9.31 d8
2.494 GHz 2.495 GHz 1.000 MHz 249592 GHz -44.14 dBm -31.14 d8 2.570 GHz 2.571 GHz 100,000 kHz 2.57000 GHz -19.42 dBm -9.42 de
2496 GHz 2:499 GHz 1.000 MHz 249899 Gz -35.31 dém -25.31 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57102 GHz -35.42 dBm -25.42 dB
2.489 GHz 2.500 GHz 100000 kHz 2.50000 GHz -19.54 dBm -9.54 dB 5575 CH= 2576 Ghz 1,000 MHz 5 57530 o= 45 47 dBm 3247 db
2.500 GHz 2.505 GHz 100,000 kHz 2.50035 GHz 20,90 dem -9.10 d& > 576 GHz 5 555 Chs 1,000 Mz 3 27605 CHe 4551 chm 2061 b
Y
Il =
Date 9.5EP.2020 14:59:34

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 12.20 dB

Mode Auto Sweep

s um

Ref Level 30,00 dém Offset 12.20 db
SGL Count 100/100

Mode Auto Sweep

@1 AvaPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GHEEKARS_ PARS
o0 dhp_m sPURIOUS ) INE_ABS PABS 20 th‘.‘P' SPURIOUS _LINE_ABS PASS
10 dem 10 dBm
g ) [ gpt s
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. f — TR M
40 dBm L 40 dBm g
o e
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-60 dBm -60 dem
Start 2.475 GHz 10005 pts Stop 2.505 GHz | |[[start 2.565 ahiz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | __Powerabs |  atimit | Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
2475 GHz 2.494 GHz 1.000 MHz 2.49231 GHz -33.33 d8m -8.33 d8 2.565 GHz 2.570 GHz 100.000 kHz 2.56735 GHz 7.17 dBm -22.63 dB
2.494 GHz 2.496 GHz 1.000 MHz 2.49589 GHz -30.31 dém -17.31 d8 2.570 GHz 2.571 GHz 100.000 kHz 2.57000 GHz -26.03 dBm -16.03 dB
2496 GHz 2.499 GHz 1.000 MHz 249895 GHz -20.15 dém -10.15 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57102 GHz -22.62 dBm -12.62 dB
2,499 GHz 2.500 GHz 100,000 kHz 2,50000 GHz -24.05 dém -14.05 dB 5 £75 GH= 3 576 GH= 1,000 Mz 2.57592 GHz 35.52 dbm 1552 a8
2,500 GHz 2,508 GHz 100,000 kHz 2.50317 GHz 7.08 dem -22.92 dB 5.576 GHz 2.505 GHz 1.000 MHz 2.57713 GH2 3101 dBm 691 dn
T
) v I [ >
Date 020 15:00:12
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG052917-01B

LTE Band 7/

5MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrur x| spectrum
Ref Level 30.00 dBm  Offset 12.20 d& Mode Auto Sweep Ref Level 20,00 dém Offset 12.20 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
Limit §heck PAES | SPURIGHE GHEEKABS PABS
20 dhipe_§PURIOUS LINE ABS PABS 20 chiRe -uumh] S LINE ABS PASS
10 dBm ﬂ 10 dBm . l
0de { l 0 dom J
-10 dBm { ,‘ -10 dBm J
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-60 dBm -60 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz Start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurlous Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
2.475 GHZ 2.49¢ GH2 1,000 MHz 2.49353 GHz -45.34 dém -20.34 d8 2.565 GHz 2.570 GHz 100.000 kHz 2.56066 GHz 19.51 dBm -10.49 dB
2.494 GHz 2.496 GHz 1.000 MHz 249571 GHz -43.94 dém -30.94 d8 2.570 GHz 2.571 GHz 100.000 kHz 2.57000 GHz -20.54 dBm -10.54 dB
2,496 GHz 2.499 GHz 1.000 MHz 2.49827 GHz -36.60 dém -26.60 d& 2,571 GHz 2,575 GHz 1,000 MHz 257101 GHz -36.18 dbm -26.18 dB
2,439 GHz 2.500 GHz 100.000 kHz 2.50000 GHz -19.62 dém 2,575 GHz 2,576 GHz 1,000 MHz 2.57534 GHz -45.50 dBm -32.50 dB
2.500 GHz 2.505 GHz 100.000 kHz 2.50035 GHz 20.34 dBm 2.576 GHz 2.595 GHz 1.000 MHz 2.57617 GHz -45.60 dBm -20.60 dB
—
Y
I 1 =
Date: 19.SEP.2020 14:

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum mr || Spectrum
Ref Level 30.00 dBm  Offset 12,20 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 12.20 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHE GHEEKARS_ PARS
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Start 2.475 GHz 10005 pts Stop 2.505 GHz | |['start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
2475 GHz 2,404 GHz 1.000 MHz 2.49358 GHz -34.05 dBm -9.05 d& 2.565 GHz 2.570 GHz 100.000 kHz 2.56557 GHz 6.10 dBm -23.90 db
2494 Gz 2.495 GHz 1.000 MHz 249589 GHz -29.59 dBm -16.69 dB 2.570 GHz 2.571 GHz 100,000 kHz 2.57000 GHz -27.75 dBm -17.75 dB
2.496 GHz 2.499 GHz 1.000 MHz 2.49892 GHz -20.77 dém -10.77 dg 2,571 GHz 2.575 GHz 1,000 MHz 2.67130 GHz -23.72 dbm “13.72 db
2,499 GHz 2.500 GHz 100,000 kHz 2,50000 GHz -25.93 dém -15.33 dB 5575 CH= 2 576 GHe 1,000 MHz 267510 GHz ~31.90 dBm ~16.90 db
2.500 GHz 2.505 GHz 100.000 kHz 2.50461 GHz £.05 dem -23.05 dB 2,576 GHz 2,595 GHz 1,000 MHz 2,57637 GHz -32.91 dbm -7.51 d8
—_———
T
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